
02. PAS14G (Pre 2019)

CLICK TO ORDER PARTS
shop.monsterjanitorial.com

https://shop.monsterjanitorial.com/floor-equipment-parts/powr-flite-parts-1/


TABLE OF CONTENTS

PAS14G (Pre 2019) Cover Shot 3

Battery Charger 5

Brush Head 7

Frame 9

Handle 11

Recovery Tank 14

Solution Tank 16

Squeegee Assembly 18

Squeegee Lift Assembly 20

Accessories and Consumables 22

............................................................................................................................

.........................................................................................................................................................

.................................................................................................................................................................

...........................................................................................................................................................................

.........................................................................................................................................................................

...........................................................................................................................................................

.............................................................................................................................................................

.................................................................................................................................................

..........................................................................................................................................

...............................................................................................................................

Page 2 of 23



PAS14G (Pre 2019) Cover Shot

02. PAS14G (Pre 2019)

Page 3 of 23 02. PAS14G (Pre 2019)



PAS14G (Pre 2019) Cover Shot

Ref Number Part Number Part Description Context Notes Quantity

02. PAS14G (Pre 2019)

Page 4 of 23 02. PAS14G (Pre 2019)



Battery Charger

02. PAS14G (Pre 2019)

Page 5 of 23 02. PAS14G (Pre 2019)



Battery Charger

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 95.0046.00 Rear Cover Assembly 1

2 95.0047.00 Vacuum Hose Clip Kit 1

6 50.0025.00 Battery Shim 2

8 18.0033.00 Gel Battery Charger 24V
4.5A

1

9 95.0063.00 Charger Mounting Kit 1

14 95.0070.00 Vacuum Hose Kit 1

02. PAS14G (Pre 2019)

Page 6 of 23 02. PAS14G (Pre 2019)



Brush Head

02. PAS14G (Pre 2019)

Page 7 of 23 02. PAS14G (Pre 2019)



Brush Head

Ref
Number

Part Number Part Description Context
Notes

Quantity

1 95.0036.00 Brush Cover Assembly 1

2 95.0033.00 Fulcrum Assembly 1

3 95.0032.00 Brush Motor Kit 1

10 95.0035.00 Bumper Assembly 2

17 95.0034.00 Squeegee Support
Assembly

1

20 P/O
95.0029.00

Hose Connector kit

26 P/O
95.0029.00

Hose Connector kit

02. PAS14G (Pre 2019)

Page 8 of 23 02. PAS14G (Pre 2019)



Frame

02. PAS14G (Pre 2019)

Page 9 of 23 02. PAS14G (Pre 2019)



Frame

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 25.0277.00 Chassis 1

2 95.0026.00 Wheel Assembly Kit 2

5 95.0002.00 PCB, Fuse, and Spacers 1

12 95.0030.00 Solution Filter 1

13 95.0031.00 Solenoid Valve Kit 1

15 P/O
95.0029.01

Part of Connector Kit
95.0029.01

1

16 P/O
95.0029.01

Part of Connector Kit
95.0029.01

1

17 P/O
95.0029.01

Part of Connector Kit
95.0029.01

1

18 95.0067.00 Cap 1

19 95.0061.00 Solution Hose Kit 1

22 95.0027.00 Brush Cover Fixing Kit 1

25 95.0028.00 PCB Cover Assembly 1

30 34.0031.00 Fuse 30A 1

Not Shown 95.0029.01 Hose Connector Kit 1

Not Shown 34.0356.00 Wiring Loom 1

02. PAS14G (Pre 2019)

Page 10 of 23 02. PAS14G (Pre 2019)



Handle

02. PAS14G (Pre 2019)

Page 11 of 23 02. PAS14G (Pre 2019)



Handle

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 25.0303.00 Support 1

2 CAS35 Handle Gear 1

3 38.0012.00 Plate 1

4 33.0117.00 Pin 2

5 23.0045.00 Screw M8 x 25 2

6 CAS110 Handle Knuckle 1

7 CAS36 Gear Dog 1

8 CAS22 Spring 1

9 03-8228-
0000

Handle Tube 1

10 CAS25 Rubber Handle Gasket 2

11 03-6087-
0067

Back Handle Half 1

12 03-7917-
0067

Plate 1

13 03-6693-
0067

Plate

14 03-6090-
0067

Trigger 2

15 03-6089-
0067

Gear Operating Lever 1

16 03-6092-
0067

Interlock 2

17 CAS24 Self Tapper 2

18 CAS40 Switch 1

19 03-6086-
0067

Front Handle Half 1

20 X2295 Screw #10 x 1-3/4" 11

21 23.0044.00 Nut 2

22 24.0168.00 Operation Panel 1

23 95.0018.00 Push Button Kit 1

02. PAS14G (Pre 2019)

Page 12 of 23 02. PAS14G (Pre 2019)



25 33.0128.00 Adjusting Gear Rod 1

26 23.0009.00 Washer 12

27 23.0008.00 Washer 4

28 23.0047.00 Screw M8 x 16 6

29 23.0027.00 Nut 3

30 23.0119.00 Screw M8 x 60 3

31 12-109 Cable Restraint 1

32 12-118 Strain Relief 1

33 23.0043.00 Washer 1

34 23.0041.00 Nut 1

35 23.0024.00 Screw M6 x 20 2

36 00-0650-
0011

Screw M6 x 50 2

37 34.0240.00 Battery Level Indicator 1

38 13-922 Screw M4.5 x 13 2

39 34.0237.00 Power Cord (Handle to Main
Board)

1

40 34.0226.00 Power Cord (Brush Switch to
Handle)

1

Not Shown 25.0277.00 Chassis

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

02. PAS14G (Pre 2019)

Page 13 of 23 02. PAS14G (Pre 2019)



Recovery Tank

02. PAS14G (Pre 2019)

Page 14 of 23 02. PAS14G (Pre 2019)



Recovery Tank

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 24.0171.00 Recovery Tank 1

2 30.0096.00 Recovery Tank Connection 1

3 95.0043.00 Drain Hose Assembly
w/Clamp

1

5 24.0162.00 Protection Cap 1

6 95.0044.00 Inspection Cap Assembly 1

7 95.0045.00 Float Cage 1

8 24.0138.00 Float Ball 1

10 95.0042.00 Drain Hose Retainer Kit 1

14 23.0046.00 Washer 1

15 23.0123.00 Screw M6 x 40 1

02. PAS14G (Pre 2019)

Page 15 of 23 02. PAS14G (Pre 2019)



Solution Tank

02. PAS14G (Pre 2019)

Page 16 of 23 02. PAS14G (Pre 2019)



Solution Tank

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 95.0037.00 Solution Tank Kit 1

5 95.0040.00 Vacuum Motor Mounting Kit 1

10 95.0038.00 Vacuum Motor Kit 1

13 95.0039.00 Vacuum Airflow and
Soundproofing Kit

1

23 30.0117.00 Cap 1

24 30.0024.00 Filling Hose 1

27 34.0318.00 Carbon Brush for 95.0038.00 1

02. PAS14G (Pre 2019)

Page 17 of 23 02. PAS14G (Pre 2019)



Squeegee Assembly

02. PAS14G (Pre 2019)

Page 18 of 23 02. PAS14G (Pre 2019)



Squeegee Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 30.0098.00 Elbow Connection 1

2 95.0195.00 Plate 1

4 50.0024.00 Squeegee Wheel 5

6 22.0133.00 Squeegee Mount 1

11 95.0048.00 Front and Rear Squeegee Rubber 1

11 95.0050.00 Front and Rear Squeegee Rubber
Oil Resistant

1

95.0049.00 Front and Rear Squeegee Rubbers
5 Sets

1

95.0051.00 Front and Rear Squeegee Rubber
Oil Resistant 5 Sets

1

12 95.0053.00 Squeegee Blade Retainer Kit 1

18 2508571 Squeegee Mount Screw 4

19 95.0054.00 Squeegee Assembly Wheel Kit 3

20 95.0052.00 Bumper Wheel Assembly 2

22.0134.01 Complete Parabolic Squeegee
Assembly

22.0134.00 Complete Oil Resistant Squeegee
Assembly

02. PAS14G (Pre 2019)

Page 19 of 23 02. PAS14G (Pre 2019)



Squeegee Lift Assembly

02. PAS14G (Pre 2019)

Page 20 of 23 02. PAS14G (Pre 2019)



Squeegee Lift Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 95.0058.00 Squeegee Lifting Lever Clamp and
Support Kit

1

3 95.0059.00 Squeegee Lifting Lever Enclosure Kit 1

8 95.0055.00 Squeegee Lifting Cable 1

9 95.0057.00 Squeegee Lifting Lever Kit 1

14 95.0056.00 Squeegee Lifting Lever Return Spring
Kit

1

02. PAS14G (Pre 2019)

Page 21 of 23 02. PAS14G (Pre 2019)



Accessories and Consumables

02. PAS14G (Pre 2019)

Page 22 of 23 02. PAS14G (Pre 2019)



Accessories and Consumables

Ref Number Part
Number

Part Description Context Notes Quantity

1 414DP Pad Driver w/Clutch Plate

2 PB414 Poly Scrub Brush w/clutch
Plate

02. PAS14G (Pre 2019)

Page 23 of 23 02. PAS14G (Pre 2019)


	02. PAS14G (Pre 2019)



